U.S. ARMY MEDICAL DEPARTMENT
CENTER AND SCHOOL
FORT SAM HOUSTON, TEXAS 78234-
6100

MILITARY WATER SUPPLY

SUBCOURSE MD0160 EDITION 100



DEVELOPMENT

This subcourse is approved for resident and correspondence course instruction. It
reflects the current thought of the Academy of Health Sciences and conforms to printed
Department of the Army doctrine as closely as currently possible. Development and
progress render such doctrine continuously subject to change.

ADMINISTRATION

For comments or questions regarding enroliment, student records, or shipments,
contact the Nonresident Instruction Branch at DSN 471-5877, commercial (210) 221-
5877, toll-free 1-800-344-2380; fax: 210-221-4012 or DSN 471-4012, e-mail
[...]
treatment. It is available commercially in solid form or as a solution called "liquid alum."
Aluminum sulfate reacts with naturally occurring alkalinity in water to form aluminum
hydroxide, a white precipitate that forms a floc and settles readily.

(1) Two chemical reactions showing the use of aluminum sulfate as a
coagulant are given below.

(@) Aluminum sulfate added to water containing calcium bicarbonate.

Alx(SO4)3 .18 H,O + 3 Ca(HCO3) —» 3 CaSO4 + 2 Al(OH); + 6 CO, + 18 HO
aluminum calcium calcium aluminum carbon water
sulfate bicarbonate sulfate hydroxide dioxide

(b) Aluminum sulfate added to water containing magnesium
bicarbonate.

A|2(SO4)3 ¢ 18 H,O + 3Mg(HC03) - 3 MgSO4 + 2 A|2(OH)3 +6 CO,+ 18 H,O
aluminum magnesium magnesium  aluminum carbon  water
sulfate bicarbonate sulfate hydroxide dioxide

(2) Aluminum sulfate has an optimum pH range of 4.0 to 7.0, which is
slightly acid. When treating water within this pH range, the usual practice is to add soda
ash (see c, below) to provide sufficient alkalinity for precipitation of all the aluminum as
aluminum hydroxide. Aluminum sulfate is desirable in that it is inexpensive; it is easy to
store, transport, and apply; and it reduces the temporary (carbonate) hardness in the
water. Disadvantages of aluminum sulfate are that it produces carbon dioxide (carbon
dioxide is corrosive to pipes and other metals) and that the calcium or magnesium
sulfate, which is, produced causes permanent hardness.

b. Ferric Chloride. Ferric chloride (FeCls) is available in liquid, crystal, or
anhydrous form. Optimum results are obtained with ferric chloride under both acid (pH
3.5 to 6.5) and alkaline (pH above 8.5) conditions. The floc formed by ferric chloride is
heavier than that formed by alum; therefore, it settles more rapidly. It also settles more
rapidly in cold water than does alum floc. Ferric chloride is very corrosive, both

MDO0160 1-16




because of the chlorine ion present and because carbon dioxide is formed in the
coagulation process. The chemical reaction that occurs when ferric chloride is added to
water containing calcium bicarbonate is as follows:

2 FeCls + 3Ca(HCO3), —» 2Fe(OH); + 3CaCl, + 6CO;
ferric calcium ferric calcium carbon
chloride bicarbonate hydroxide chloride dioxide

c. Coagulant Aids. These materials do not produce coagulation when they
alone are added to water, but they improve the results when they are used with
coagulants. The two coagulant aids commonly used in military water treatment are
soda ash and limestone.

(1) Soda ash (sodium carbonate). Soda ash (Na;CO3) is used with alum to
supply the necessary alkalinity for precipitation of the aluminum. It does not increase
the hardness, but it does increase the corrosiveness somewhat. The chemical reaction
is as follows:

Alx(SO4)3 18 H, + 3 Na,CO3; —» 3 NaSO, + 2AI(OH); + 3CO, + 15H,0
Aluminum sodium sodium aluminum carbon water
sulfate carbonate sulfate hydroxide dioxide

(2) Limestone (calcium carbonate). Crushed or powdered limestone
(CaCOs) is used with ferric chloride in the same manner as soda ash and three
aluminum sulfate. The reaction is as follows:

2FeCl3; + 3CaCO; + 3H,0 —» 2Fe(OH)3 + 3CaCl, + 3CO;
ferric calcium water ferric calcium carbon
chloride carbonate hydroxide chloride dioxide

1-12. CHEMICAL APPLICATION

a. Feeding. The amounts of chemicals added to the water must be carefully
controlled to insure uniform treatment. Many types of chemical feeders are available,
but dry feeders (see figure 1-2) are used most often because of their greater accuracy
and simpler operation. They can be adjusted to feed automatically by connecting a flow
measuring device, which proportions chemical feed to rate of water flow. The dry
chemical is fed at the proper rate to a small tank or mixing chamber where it is
suspended in water. The resulting slurry is added to the water to be treated.

MDO0160 1-17




b. Mixing. Mixing is necessary to provide rapid and uniform dispersion of the
chemical throughout the water being treated. The mixing may be done either
mechanically by motor driven propellers or hydraulically by baffled chambers or piping
systems designed to create turbulent flow conditions. The fundamental principle is the
violent agitation of the water and chemical together for a short time.

NOTE: Mixing is a very important step because improper mixing results in the wasting
of chemicals and premature clogging of filters.

1. Water jet

2. Scraper

3 Oscillating
hopper

4. Micrometer
screw

5. Connecting
rod

6. Speed

reducer

Agitator shaft

Rocker arms

Agitator

plates

10. Housing

11. Hopper

12. Receiving
tray

13. Outlet

14. Mixing
chamber

© oo N

Figure 1-2. Dry-chemical feeder.
c. Flocculation. After mixing, flocculation takes place. This process is

accomplished, usually, in a single tank, within a time span of between 15 to 45 minutes.
During this period, the water is gently agitated to make floc particles. Bacteria and

MDO0160 1-18



suspended solids meet and adhere together into large masses. This gentle agitation is
essential for flocculation to be accomplished either hydraulically or mechanically. The
most common hydraulic method is a baffled flocculation basin (see figure1-3) in which
the water flows around the end of, or over and under, the baffles. A disadvantage in the
use of baffles is that the degree of agitation is dependent upon the water velocity and is
not easily controlled. The trend is toward mechanically driven paddles whose speed
can be adjusted to give the optimum degree of agitation (see figure1-4).

Z | I ||
7 i EFFLUENT
é : : (2
et Cg TA rTq 7 —_
INFLUENT P/ ' 1
7 ! e 1 WIDTH OF-
’// s 05 A || NS 4 FLow
7 T 72
PLAN
= n — —_— 1"'."'_"‘- — I —
— "l A || RN A= E —
"/
?
" OF
A ) Flow
%
7 7
SECTION

¥ A
|  vANES SLOW DOWN
57| SPIRAL MOTION OF WATER
£l ~ <

" 7“1 'i :
3 H =
(1

Figure 1-4. Paddle type flocculator.

d. Sedimentation. Sedimentation is the process of removing settleable
materials. It is accomplished by decreasing the velocity of flow to lessen the ability of

MDO0160 1-19



the water to hold particles in suspension. As the water flows through a sedimentation
basin within a tank, at an extremely slow velocity, suspended material settles toward the
bottom of the basin. The water passing out of the tank is relatively clear. Correct basin
design keeps the water from flowing directly from inlet to outlet. Additional baffles are
sometimes needed to control the flow. Best results are obtained when flow is evenly
distributed, properly baffled, and enters the basin at about 1 foot per minute velocity.
The process normally takes between 3 and 6 hours. Sedimentation basins may be
separate units or they may be combined with flocculators. The latter is shown in

figure 1-5.

FFLUENT, |
LINE

S s LUDGE

PADDLE
MDRIVE EXPOSED TO
JSHOW ARRANGEM

Figure 1-5. Combined flocculator and sedimentation tank.

e. Solids Contact Process. The solids contact process incorporates chemical
mixing, flocculation, and sedimentation in a single tank referred to as an upflow clarifier
(see figure 1-6). In the military version of the up flow clarifier, the process also includes
disinfection (chlorination). A brief description of the process follows: The raw water
enters through the mixing zone where it is mixed with coagulation chemicals and rotated
at high speed by motor driven disks (impellers). The water flows downward through
mixing zone, forming floc that absorbs colors and traps other impurities as it settles.

The water passes through openings at the bottom of the mixing zone into the
clarification zone where a counter rotary motion is imparted to the coagulated water and
the speed of rotation reduced to a gentle agitation. As the coagulated water rises in the
clarification zone, the floc (or slurry) remains in suspension so that the water at the top
of the clarifier (separator zone) is clear and relatively free of floc. The clarified water
flows from the effluent launder into the wet well tank from which it is pumped to filters
for final treatment. The level of slurry in the clarifying chamber is maintained by the
continuous withdrawal of slurry through a draw-off port into a sludge concentrator, which
also acts as a small auxiliary clarifier. The solids contact process provides for retention
periods of 1 to 2 hours.

MDO0160 1-20



SLUDGE

S(;TSEISTRATOR i o e INFLUENT LAUNDER
FERRIC CHLORIDE
PULVERIZED LIMESTONE ' L
CALCIUM HYPOCHLORITE —

i s R EEFLUENT
SR w.‘ s - LAUNDER

SEPARATOR : ZONEL

MIXING ZONE
COAGULATOR

CLARIFICATION ZONE

CIRCULAR DISK

H COAGULATED H20

B SLURRY
) ~ CONCENTRATED
WET WELL TANK SLURRY
SLUDGE CONCENTRATOR AGITATOR SHAFT

Figure 1-6. Upflow clarifier.
1-13. FILTRATION

Filtration is an important process in water treatment. This process can filter
physical, chemical, and (to a limited degree) biological particles by separating
suspended and colloidal impurities from water as it passes through the porous medium.
The filter removes fine organic and inorganic materials, and, incidentally, reduces
bacteria and impurities causing taste and odor. A typical filter consist of a bed of sand
or other filter medium supported by graded gravel resting on an under drain system
(see figure 1-7).

a. Processes Involved in Filtration. Filtration clarifies water by a combination
of processes:

(1) Straining. Straining is a physical process by which particles too large to

pass through the pores of the filter medium are strained out. It is the most important of
the processes involved in filtration.

MDO0160 1-21



FILTER TANK

PERFORATED LATERALS
CAST-IRON MANIFOLD

WITH STRAINERS IN TOP FILTER FLOOR

Figure 1-7. Typical sand filter.

(2) Adsorption. Suspended particles adhere to the grains of the filter
medium and cover the surfaces with a sticky coating.

(3) Sedimentation. Void spaces between individual grains of filter medium
act as tiny sedimentation chambers. Small-suspended particles settle out caused by
gravitational forces.

(4) Biological action. Depending on the rate of flow through the filter, limited
bacterial action may occur within the filtration mat. This action destroys bacteria and
other microorganisms by oxidation.

b. Types of Filters. Filters used in municipal or fixed military installation water
treatment facilities include slow sand filters, rapid sand filters, pressure filters, and
diatomite filters.

(1) Slow sand filters. Slow sand filters are no longer being constructed
because more-efficient methods have been developed. However, there are still many
slow filtration plants in existence. Slow sand filters are usually used when coagulation
is not included in the treatment process. Their capacity is about 2 to 10 million gallons
per day (gpd) per acre. This rate of filtration requires about 500 square feet of filter
surface to maintain a water production rate of 3,000 gallons per hour (gph), the capacity
of the Army's largest standard mobile, field water purification unit.

(a) Construction. The slow sand filter is constructed as shown in
figure 1-7, except that it does not have wash troughs. It consists of about 12 to 18
inches of graded gravel (the largest sizes on the bottom) covered by about three feet of
sand. The cover of the structure should be at least six feet above the surface of the
sand to provide for an adequate depth of water over the sand and to allow sufficient
head room for cleaning.

MDO0160 1-22



(b) Maintenance. To clean the slow sand filter, the first step is to take
it out of service and allow the water to drain from it. The filter is then cleaned by
manually removing the top 3 or 4 inches of sand. The filter may be cleaned several
times before any sand is replaced; however, the depth of sand must never be less than
24 to 30 inches.

(c) Advantages and disadvantages. The principal advantage of the
slow sand filter is that, when properly operated, it removes amebic cysts and
approximately 99 percent of the bacteria. This removal is partly due to biochemical
action within the filter medium. Its action closely approximates natural purification. The
principal disadvantages of the slow sand filter are the large surface area required and
the time lost when the filter is taken out of service for cleaning.

(2) Rapid sand filters. The rapid sand filter is the most commonly used filter
today in municipal and garrison water treatment facilities. Rapid sand filters are
designed to filter about 2 gallons per minute (gpm) per square foot (ft?), which is roughly
equivalent to 25 square feet of filter surface for a 3,000 gph production rate. This is
about twenty times the capacity of the slow sand filter. Because of the increased rate of
flow, water must be pretreated before filtering.

(a) Construction. The construction of a rapid sand filter is as shown in
figure 1-7. The under drain system supports 18 to 24 inches of graded gravel. The
gravel is about 24 to 30 inches of filter medium. The sand used in a rapid sand filter is
somewhat coarser than that used in the slow sand filter (0.35-0.55 mm in the rapid filter,
as compared to 0.25-0.35 mm in the slow filter). The coarser sand permits a faster rate
of flow. The rapid sand filter has a provision for reversing the flow of water in the under
drain system for washing the filter, a feature not found in the slow filter.

(b). Maintenance. Cleaning of the rapid sand filter is necessary when
the loss of head is 7 to 9 feet or when the filter has been operated continuously for 100
hours. By "loss of head," we mean a differential in the pressure of the influent and the
effluent equivalent to the weight of 7 to 9 feet of water (3 to 4 pounds per square inch).
Loss of head is measured by a gauge that can be read directly in feet of water (see
figure 1-8). Washing is accomplished by taking the filter out of service, opening the
waste valve, and running clean water through the under drainage system in a reverse
direction at seven or eight times the rate of filtration. The clean water is forced upward
through the gravel and sand. The water causes expansion that loosens and agitates
the sand grains and washes accumulated floc and foreign matter off the grain surfaces.
The wash water rises into the wash troughs (see figure 1-7) and is discharged through
the sewer, carrying foreign matter with it. The filter is returned to service when the wash
water is free of foreign matter.

MDO0160 1-23



LOSS-OF -HEAD GAGE
CAUBRATED IN FEET

]
L]
(]
]
WATER LEVEL. FILTERING FLOAT ;
L]
< : 4
for e L}
i} - : b
= war | |8
-
FROM SETTLING BASN |3 43 FLOATTUBEA
(2 z
i .
X A eLoarTusest”
E ik
o ‘-“ [ ; ‘:'.
.. )
i M?"f GRAVEL ""k 251 38
a: ,:
UNDERDRAIN
—7_ ““w Al
/ RPN RIR B S AT TS
THROUGH CONTROLLER
TO FILTERED-WATER STORAGE

Figure 1-8. Loss-of-head measurement.

(c) Advantages and disadvantages. The principal advantage of the
rapid sand filter is its economy of space in that it can process approximately twenty
times the amount of water that can be filtered by a slow sand filter with the same
surface area. Disadvantages are that pretreatment is required, that bacterial removal is
less than in the slow filter (90 to 98 percent as compared to 99 percent for the slow
filter), and that a skilled operator is required.

(8) Pressure filters. A pressure filter is essentially the same as a rapid sand
filter except that it is completely enclosed in a steel tank and the entire unit is operated
under pressure (see figure 1-9). The tank may be either vertical (as shown in the
illustration) or horizontal. Its characteristics and flow rate are the same as the rapid
sand filter except that .it operates under pressure instead of gravity. The pressure type
filter is usually employed in small installations or swimming pools where the cost of a
rapid sand filter plant would be prohibitive. It has the advantage of low initial cost and
permits the use of one pump (rather than two pumps) to raise the water from a low
elevation, through the filter, to a distribution system. Its main disadvantages are that the

operator is unable to observe the filter operations and that it is not equipped with wash